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SPORTON LAB.

FCC RF Test Report

Report No. : FR292001G

In-Band Emissions

Test Result

TestMode Antenna | Freq(MHz) Result Limit Verdict
Antl 5955 See test graph See test graph PASS
Ant2 5955 See test graph See test graph PASS
Antl 6175 See test graph See test graph PASS
Ant2 6175 See test graph See test graph PASS
Antl 6415 See test graph See test graph PASS
Ant2 6415 See test graph See test graph PASS
Antl 6435 See test graph See test graph PASS
Ant2 6435 See test graph See test graph PASS
Antl 6475 See test graph See test graph PASS
Ant2 6475 See test graph See test graph PASS
Antl 6515 See test graph See test graph PASS
Ant2 6515 See test graph See test graph PASS
1IA-CDD Antl 6535 See test graph See test graph PASS
Ant2 6535 See test graph See test graph PASS
Antl 6695 See test graph See test graph PASS
Ant2 6695 See test graph See test graph PASS
Antl 6855 See test graph See test graph PASS
Ant2 6855 See test graph See test graph PASS
Antl 6875 See test graph See test graph PASS
Ant2 6875 See test graph See test graph PASS
Antl 6895 See test graph See test graph PASS
Ant2 6895 See test graph See test graph PASS
Antl 6995 See test graph See test graph PASS
Ant2 6995 See test graph See test graph PASS
Antl 7095 See test graph See test graph PASS
Ant2 7095 See test graph See test graph PASS
Antl 5955 See test graph See test graph PASS
Ant2 5955 See test graph See test graph PASS
Antl 6175 See test graph See test graph PASS
Ant2 6175 See test graph See test graph PASS
Antl 6415 See test graph See test graph PASS
Ant2 6415 See test graph See test graph PASS
11BE20MIMO Antl 6435 See test graph See test graph PASS
Ant2 6435 See test graph See test graph PASS
Antl 6475 See test graph See test graph PASS
Ant2 6475 See test graph See test graph PASS
Antl 6515 See test graph See test graph PASS
Ant2 6515 See test graph See test graph PASS
Antl 6535 See test graph See test graph PASS
Ant2 6535 See test graph See test graph PASS
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Report No. : FR292001G

Antl 6695 See test graph See test graph PASS
Ant2 6695 See test graph See test graph PASS
Antl 6855 See test graph See test graph PASS
Ant2 6855 See test graph See test graph PASS
Antl 6875 See test graph See test graph PASS
Ant2 6875 See test graph See test graph PASS
Antl 6895 See test graph See test graph PASS
Ant2 6895 See test graph See test graph PASS
Antl 6995 See test graph See test graph PASS
Ant2 6995 See test graph See test graph PASS
Antl 7095 See test graph See test graph PASS
Ant2 7095 See test graph See test graph PASS
Antl 5965 See test graph See test graph PASS
Ant2 5965 See test graph See test graph PASS
Antl 6165 See test graph See test graph PASS
Ant2 6165 See test graph See test graph PASS
Antl 6405 See test graph See test graph PASS
Ant2 6405 See test graph See test graph PASS
Antl 6445 See test graph See test graph PASS
Ant2 6445 See test graph See test graph PASS
Antl 6485 See test graph See test graph PASS
Ant2 6485 See test graph See test graph PASS
Antl 6525 See test graph See test graph PASS
Ant2 6525 See test graph See test graph PASS
11BE4OMIMO Antl 6565 See test graph See test graph PASS
Ant2 6565 See test graph See test graph PASS
Antl 6685 See test graph See test graph PASS
Ant2 6685 See test graph See test graph PASS
Antl 6845 See test graph See test graph PASS
Ant2 6845 See test graph See test graph PASS
Antl 6885 See test graph See test graph PASS
Ant2 6885 See test graph See test graph PASS
Antl 6925 See test graph See test graph PASS
Ant2 6925 See test graph See test graph PASS
Antl 6965 See test graph See test graph PASS
Ant2 6965 See test graph See test graph PASS
Antl 7085 See test graph See test graph PASS
Ant2 7085 See test graph See test graph PASS
Antl 5985 See test graph See test graph PASS
Ant2 5985 See test graph See test graph PASS
Antl 6145 See test graph See test graph PASS
11BES8OMIMO Ant2 6145 See test graph See test graph PASS
Antl 6385 See test graph See test graph PASS
Ant2 6385 See test graph See test graph PASS
Antl 6465 See test graph See test graph PASS
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Ant2 6465 See test graph See test graph PASS
Antl 6545 See test graph See test graph PASS
Ant2 6545 See test graph See test graph PASS
Antl 6625 See test graph See test graph PASS
Ant2 6625 See test graph See test graph PASS
Antl 6705 See test graph See test graph PASS
Ant2 6705 See test graph See test graph PASS
Antl 6785 See test graph See test graph PASS
Ant2 6785 See test graph See test graph PASS
Antl 6865 See test graph See test graph PASS
Ant2 6865 See test graph See test graph PASS
Antl 6945 See test graph See test graph PASS
Ant2 6945 See test graph See test graph PASS
Antl 7025 See test graph See test graph PASS
Ant2 7025 See test graph See test graph PASS
Antl 6025 See test graph See test graph PASS
Ant2 6025 See test graph See test graph PASS
Antl 6185 See test graph See test graph PASS
Ant2 6185 See test graph See test graph PASS
Antl 6345 See test graph See test graph PASS
Ant2 6345 See test graph See test graph PASS
11BE160MIMO Antl 6505 See test graph See test graph PASS
Ant2 6505 See test graph See test graph PASS
Antl 6665 See test graph See test graph PASS
Ant2 6665 See test graph See test graph PASS
Antl 6825 See test graph See test graph PASS
Ant2 6825 See test graph See test graph PASS
Antl 6985 See test graph See test graph PASS
Ant2 6985 See test graph See test graph PASS
Antl 6105 See test graph See test graph PASS
Ant2 6105 See test graph See test graph PASS
Antl 6265 See test graph See test graph PASS
Ant2 6265 See test graph See test graph PASS
Antl 6425 See test graph See test graph PASS
11BE320MIMO Ant2 6425 See test graph See test graph PASS
Antl 6585 See test graph See test graph PASS
Ant2 6585 See test graph See test graph PASS
Antl 6745 See test graph See test graph PASS
Ant2 6745 See test graph See test graph PASS
Antl 6905 See test graph See test graph PASS
Ant2 6905 See test graph See test graph PASS

: A2-203 of 266

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2AFZZ132G

Page Number



SPORTON LAB.
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Test Graphs

11A-C

DD_Antl_5955
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -12.59 dBm

RBW 200.000 kHz

: 16.0CT

|__Rangelow | Rangeup | RBW |  Frequency Power Abs Power Rel ALimit

I -50,000 MHz -35.760 MHz | 200.000 kHz | 5.91023 GHz | -62.84 dBm | -50.25 dB | -10.25 dB
| 35.760MHz | -23.840 MHz | 200.000 kHz | 591932 GHz | -63.02dBm | -S0.44dB  -10.51de
| 23.840MHz | -12.920 MHz | 200.000 kHz | 5.94207 GHz | -48.66dBm | -36.07dB | -16.07dB
l -12.920 MHz -11.920 MHz 200.000 kHz 5.94209 GHz | -48.90 dBm -36.31 dB -16.41 dB
[ 11.920 MHz 12.920 MHz 200.000 kHz 5.96791 GHz | -48.72 dBm -36.14 dB -16.44 dB
‘ 12,920 MHz 23,840 MHz 200.000 kHz 5.96794 GHz | -49.00 dBm -36.41 dB -16.39 dB
' 23.840 MHz 35.760 MHz 200.000 kHz 5.99076 GHz -63.48 dBm -50.90 dB -10.90 dB
I 35.760 MHz 50.000 MHz 200.000 kHz 5.99713 GHz -63.41 dBm -50.83 dB -10.83 dB

) T e

L JL
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Power Abs Power Rel Alimit

-49.72 dB | -9.72 dB
-50.17 dB | -10.28 dB
-34.80dB | -14.76 dB
-35.24 dB -15.34 dB
-34.47 dB -14.57 dB
-34.31 dB -14.29 dB
-50.34 dB -10.59 dB
-50.48 dB -10.48 dB

|__Rangelow | Rangeup | RBW | Frequency

I -50.000 MHz -35,160 MHz = 200.000 kHz 5.91270 GHz | -62.59 dBm |

( -35.160MHz | -23.440 MHz | 200.000 kHz | 5.91995 GHz | -63.05dBm |

| -23.440MHz | -12.720MHz | 200.000 kHz | 594223 GHz | -47.67 dbm |

( -12.720 MHz -11.720 MHz 200.000 kHz 5.94229 GHz | -48.11 dBm
11,720 MHz 12,720 MHz | 200.000 kHz 5.96772 GHz | -47.34 dBm

( 12,720 MHz 23,440 MHz | 200.000 kHz 5.96776 GHz | -47.19 dém

' 23,440 MHz 35.160 MHz 200.000 kHz 5.98991 GHz | -63.21 dBm

Il 35.160 MHz 50.000 MHz 200.000 kHz 5.99749 GHz -63.35 dBm
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11A-CDD_Antl_6175

Spectrum I
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Standard: None

Span 100.0 MHz

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel ALimit
[~ S0.000MHz | -35.460 MHz . 200.000KHz ____ 6.13282 GHzZ 63.38dBm | -50.38dB ___ -10.38dB
| 35.460MHz | -23.640 MHz | 200,000 kHz 6.13975 GHz 63.69 dBm | 69dB | -10.90dB |
| 23.640MHz | -12.820 MMz | 200.000kHz | 6.16218 GHz -48.60 dBm | -35.60dB | e
-12,820 MHz | -11.820 MHz = 200.000 kHz 6.16219 GHz -48.81 dBm -35.81 dB -15.91 dB
l 11,820 MHz | 12,820 MHz | 200.000 kHz 6.18782 GHz -47.55 dBm -34.56 dB -14.66 dB
[ 12,820 MHz 23,640 MHz | 200.000 kHz 6.18783 GHz -47.55 dBm -34.56 dB -14.55 dB
' 23.640 MHz 35.460 MHz  200.000 kHz 6.21036 GHz -63.67 dBm -50.67 dB -10.78 dB
I 35.460 MHz 50.000 MHz = 200.000 kHz 6.21833 GHz -63.21 dBm -50.21 dB -10.21 dB
N ([0 ——
L )i J

: 16.0CT
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RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel ALimit
[T 50.000 MHz ___ -35.160 MHz |_ 200,000 kHz | 6.13861 GHz 50.73dB
| 35.160MHz | 23.440MHz | 200.000kHMz | 6.13994 GHz | -63.85dem 510248 |
| 23.440MHz | -12.720MMz | 200.000kHMz | 6.16224 GHz -47.52 dBm | 8dB |
’ -12.720 MHz | -11.720 MHz = 200.000 kHz 6.16228 GHz -47.83 dBm | -34.99 dB
11,720 MHz | 12,720 MHz | 200.000 kHz | 6.18771 GHz -47.23 dBm -34.39 dB
[ 12,720 MHz 23,440 MHz 200.000 kHz 6.18776 GHz -47.12 dBm -34.28 dB
’ 23.440 MHz 35.160 MHz 200.000 kHz 6.21007 GHz -63.54 dBm -50.69 dB -10.79 dB
I 35.160 MHz 50.000 MHz . 200.000 kHz 6.21342 GHz -63.39 dBm -50.54 dB -10.54 dB
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11A-CDD_Antl_6415
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Spectrum Emission Mask
Peak Power -13.05 dBm
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: 16.0CT

|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel ALim

[~ S0.000MHz | -35.040 MHz . 200.000KHz ____ 6.37344 GHzZ 63.42dBm __ -5037dB -1 |

| 35.040MHz | -23.360 MHz | 200,000 kHz 6.38001 GHz 87 d 2dB |

| -23.350 MHz | -12.680 MHz | 200.000 kHz | 0231 GH: 32dBm | -35.27 di e
-12,680 MHz -11.680 MHz = 200.000 kHz 6.40233 GHz -48.65 dBm -35.60 d -15.70 dB

l 11,680 MHz | 12,680 MHz = 200.000 kHz 6.42768 GHz -47.07 dBm -34.02 dB8 -14.12 dB

[ 12,680 MHz 23.360 MHz 200.000 kHz 6.42772 GHz -46.93 dBm -33.88 dB -13.86 dB

' 23.360 MHz 35.040 MHz | 200.000 kHz 6.44993 GHz -63.72 dBm -50.67 dB -10.79 dB

I 35.040 MHz 50.000 MHz  200.000 kHz 6.46485 GHz -63.62 dBm -50.57 dB -10.57 dB
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Spectrum I
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Offset 16.62 d&

Mode Sweep

@ 1Rm View
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CF 6.415 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.70 dBm

Standard: None
RBW 200.000 kHz

|__Rangelow | Range Up RBW | Frequency | PowerAbs Power Rel ALimit
[T 50.000 MHz | -34.920 MHz | 200.000 kHz | 6.37021 GHz 50.71dB ___ -10.71B
| 34.520MHz | 23.280MHz | 200.000kHMz | 6.38010GHz | -63.60 dem | do -1092de
| 23.280MHz | -12.640MHz | 200.000kHz | 6.40224 GHz -47.72 dBm | T -1493de
’ -12,640 MHz -11.640 MHz = 200.000 kHz 6.40236 GHz -47.96 dBm -35.26 dB -15.36 dB
11,640 MHz | 12,640 MHz = 200.000 kHz 6.42762 GHz -46.64 dBm -33.94 dB -14.24 dB
[ 12.640 MHz 23,280 MHz 200.000 kHz 6.42776 GHz -46.47 dBm -33.77 dB -13.68 dB
’ 23.280 MHz 34.920 MHz 200.000 kHz 6.44986 GHz -63.75 dBm -51.05 dB -11.10 dB
I 34,920 MHz 50.000 MHz . 200.000 kHz 6.45098 GHz -63.55 dBm -50.85 dB -10.85 dB
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11A-CDD_Antl_6435

Spectrum I
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Ref Level 10.00 dBém

Offset 16.60 dB

Mode Sweep

@ 1Rm View
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10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.83 dBm

Standard: None
RBW 200.000 kHz

: 16.0CT

|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel ALimit

[~ S0.000MHz  -35.640 MHz . 200.000KHz ____ 6.38553 GHzZ 63.23dBm | -51.41dB __ -11.410d8

| 35.640MHz | -23.760 MHz | 200,000 kHz 6.39947 GHz -63.51 dBm |_ 1179d8 |

| 23760 MHz | -12.880MHz | 200.000kHz | 6.42211GHz -48.31dBm | -36.49dB | e
-12,880 MHz | -11.880 MHz = 200.000 kHz 6.42213 GHz -48.04 dBm -36.21 dB -16.31 dB

l 11,880 MHz | 12,880 MHz = 200.000 kHz 6.44787 GHz -47.00 dBm -35.17 dB -15.27 dB

[ 12,880 MHz 23,760 MHz | 200.000 kHz 6.44789 GHz -47.20 dBm -35.38 dB -15.37 dB

' 23.760 MHz 35.640 MHz | 200.000 kHz 6.47051 GHz -63.61 dBm -51.79 dB -11.92 dB

I 35.640 MHz 50.000 MHz  200.000 kHz 6.47792 GHz -63.14 dBm -51.31 dB -11.31 dB
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CF 6.435 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.59 dBm

Standard: None
RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel ALimit
[T 50.000 MHz ___ -35.160 MHz |_ 200,000 kHz | 76.39912 GHz 51.63dB ___ -11.63dB
| 35.160MHz  -23.440MHz | 200.000kHz | 6.39994 GHz | 14ds | -1225de
| 23.440MHz | -12.720MMz | 200.000kHMz | 6.42223 GHz dém | 482dB | -14.78dB
’ -12.720 MHz | -11.720 MHz = 200.000 kHz 6.42228 GHz -46.91 dBm -35.33 dB -15.43 dB
11,720 MHz | 12,720 MHz | 200.000 kHz | 6.44771 GHz -46.36 dBm -34.78 dB -15.08 dB
[ 12,720 MHz 23,440 MHz 200.000 kHz 6.44774 GHz -45.59 dBm -34.01dB -13.99 dB
’ 23.440 MHz 35.160 MHz 200.000 kHz 6.47016 GHz -63.94 dBm -52.35 dB -12.36 dB
I 35.160 MHz 50.000 MHz . 200.000 kHz 6.47262 GHz -63.41 dBm -51.82 dB -11.82 dB
<~ r
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11A-CDD_Antl_6475

: 16.0CT

Spectrum I

Ref Level 10.00 dBm Offset 16.35 dg Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -11.76 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel
[T 50.000 MHz | -35.340 MHz __200.000 kHz "6.42999 GHz 63.34dBm | -51.58 dB |
| 35.340MHz | - 200.000 kHz 6.43975 GHz. -63.93dBm | -52.17 dB |
| -23.560 MHz | I | 200.000 kHz | 6.46218 GHz -47.70 dBm | |
} -12.780 MHz | -11.780 MHz = 200.000 kHz 6.46223 GHz -47.84 dBm | -36.08 dB

11.780 MHz | 12,780 MHz | 200.000 kHz | 6.48778 GHz -46.39 dBm | -34.63 dB
[ 12.780 MHz 23,560 MHz | 200.000 kHz 6.48784 GHz -46.21 dBm -34.45dB 5
' 23,560 MHz 35.340 MHz | 200.000 kHz 6.51034 GHz -63.81 dBm -52.05 dB -12,05 dB
L 35.340 MHz 50.000 MHz  200.000 kHz 6.52223 GHz -63.41 dBm -51.65 dB -11.65 dB
| ([T

{ ] J

11A-CDD_Ant2_6475

Spectrum I |m

Ref Level 10.00 dém Offset 16.34 d&
Count 100/100

Mode Sweep

@ 1Rm View
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CF 6.475 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -11.95dBm RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[~ 50.000 MHz . -34.920 MHz 200,000 kHz | 6.43493 GHz 51.43dB ___ -11.43dB
| 34920MHz  -23.280MHz | 200.000kHz | 6.44020GHz | -12.10de
| 23.280MHz | -12.640MHz | 200.000kHz | 6.46232 GHz I 19 dB | S db
’ -12,640 MHz -11.640 MHz = 200.000 kHz 6.46237 GHz -47.13 dBm | -35.18 dB -15.28 dB
11,640 MHz | 12,640 MHz = 200.000 kHz 6.48764 GHz -45.72 dBm -33.77 d8 -13.87 dB
[ 12.640 MHz 23,280 MHz 200.000 kHz 6.48766 GHz -45.23 dBm -33.28 dB -13.26 dB
’ 23.280 MHz 34.920 MHz 200.000 kHz 6.50978 GHz -64.00 dBm -52.05 dB -12.20 dB
I 34,920 MHz 50.000 MHz . 200.000 kHz 6.51553 GHz -63.42 dBm -51.47 dB -11.47 dB
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11A-CDD_Antl_6515

Ref Level 1
Count 100/1¢

Spectrum I
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Mode Sweep

@ 1Rm View
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CF 6.515 GHz

10001 pts Span 100.0 MHz

| Spectrum Emission Mask

Standard: None

Peak Power -12.02 dBm RBW 200.000 kHz

: 16.0CT

|__Rangelow | Rangeup | RBW | Frequency | Power Abs Power Rel ALimit
[~ S0.000MHz  -35.160 MHz . 200.000KHz ____ 6.47960 GHzZ 63.37dBm | -51.35d8 ___ -11.3508
| 35.160MHz | -23.440 MHz | 200,000 kHz 6.47994 GHz 1170d8 |
| 23.440MHz | -12.720MMz | 200.000kHz | 650224 GHz iBm | ) db | e
-12,720 MHz | -11.720 MHz | 200.000 kHz 6.50228 GHz -47.78 dBm | -35.76 dB -15.86 dB
l 11,720 MHz | 12,720 MHz | 200.000 kHz 6.52771 GHz -46.71 dBm -34.69 dB -14.99 dB
[ 12,720 MHz 23.440 MHz 200.000 kHz 6.52778 GHz -46.26 dBm -34.24 dB -14.19 dB
' 23.440 MHz 35.160 MHz = 200.000 kHz 6.54967 GHz -63.21 dBm -51.19 dB -11.70 dB
I 35.160 MHz 50.000 MHz  200.000 kHz 6.56456 GHz -63.20 dBm -51.19 dB -11.19 dB
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Spectrum I |m
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Mode Sweep
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Spectrum Emission Mask

Standard: None

Peak Power -11.16 dBm RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit

[T 50.000 MHz ___ -35.160 MHz |_ 200,000 kHz | 6.47035 GHz dB | -12.25d8B_

| 35.160MHz  -23.440MHz | 200.000kHz | 6.47985 GHz |

| 23.440MHz | -12.720MMz | 200.000kHz | 650225 GHz I [ '

’ -12.720 MHz | -11.720 MHz = 200.000 kHz 6.50228 GHz -46.98 dBm -35.83 dB -15.93 dB
11,720 MHz | 12,720 MHz | 200.000 kHz | 6.52772 GHz -45.31 dBm -34.15 dB -14.25 dB

[ 12,720 MHz 23,440 MHz 200.000 kHz 6.52775 GHz -45.00 dBm -33.84dB -13.82 dB

’ 23.440 MHz 35.160 MHz 200.000 kHz 6.55009 GHz -63.84 dBm -52.69 dB -12.76 dB

16 35.160 MHz 50.000 MHz . 200.000 kHz 6.55435 GHz -63.33 dBm -52.17 dB -12.17 dB
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Spectrum I

Ref Level 10.00 dém Offset 16.57 d&
Count 100/100

Mode Sweep
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| Spectrum Emission Mask
Peak Power -13.30 dBm

Standard: None
RBW 200.000 kHz

: 16.0CT

|__Rangelow | Rangeup | RBW | Frequency | Power Abs Power Rel

[~ S0.000MHz  -35.400 MHz . 200.000KHz ____ 6.48618 GHzZ 63.12dBm | -49.82dB

| 35.400MHz | -23.600 MHz | 200,000 kHz

| -23.600 MHz | -12.800 MHz | 200.000 kHz | 9 GH: .70 dBm | 0dB |
-12,800 MHz | -11.800 MHz = 200.000 kHz 6.52221 GHz -48.90 dBm -35.59 dB

l 11,800 MHz | 12,800 MHz = 200.000 kHz 6.54779 GHz -47.91 dBm -34.61dB

[ 12,800 MHz 23.600 MHz 200.000 kHz 6.54781 GHz -47.72 dBm -34.42 dB

' 23.600 MHz 35.400 MHz  200.000 kHz 6.57031 GHz -63.38 dBm -50.08 dB

I 35.400 MHz 50.000 MHz = 200.000 kHz 6.57757 GHz -62.92 dBm -49.62 dB .
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Ref Level 10.00 dBm Offset 16.49 d& Mode Sweep
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -12.46 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[T 50.000 MHz | -34.500 MHz _ 200.000 kHz "6.49457 GHz -50.88 dB |
| -3¢.500MHz | - 200.000 kHz | 6.50066 GHz |
| -23.000MHz -1 | 200.000 kHz | 6.52250 GHz dBm B |
[ -12.500 MHz | -11,500 MHz = 200,000 kHz 6.52251 GHz -46.35 dBm | -33.89 dB

11.500 MHz | 12.500 MHz | 200.000 kHz | 6.54749 GHz -45.46 dBm | -33.00 d8
[ 12,500 MHz 23,000 MHz | 200.000 kHz 6.54752 GHz -45.26 dBm -32.81 dB
’ 23,000 MHz 34.500 MHz | 200.000 kHz 6.56931 GHz -63.27 dBm -50.81 dB -11.01dB
I 34,500 MHz 50.000 MHz . 200.000 kHz 6.57115 GHz -63.05 dBm -50.59 dB -10.59 dB
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11A-CDD_Antl_6695

Spectrum I
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Span 100.0 MHz

| Spectrum Emission Mask
Peak Power -13.67 dBm

Standard: None

RBW 200.000 kHz

: 16.0CT

|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel
[~ S0.000MHz  -34.080 MAz . 200.000KHz ____ 6.64099 GHzZ 63.10dBm | -49.42dB
| 34.980MHz | -23.320 MMz | 200,000 kHz 6.66003 GHz 4 T 9.97 dB |
| -23.320MHz | -12.660 MHz | 200.000 kHz | 8234 GHz 74 dBm | 7dB | -15.07
-12,660 MHz -11.660 MHz = 200.000 kHz 6.68235 GHz -48.99 dBm -35.32 dB K
l 11,660 MHz | 12,660 MHz = 200.000 kHz 6.70765 GHz -48.52 dBm -34.84 dB X
[ 12,660 MHz 23.320 MHz 200.000 kHz 6.70772 GHz -48.10 dBm -34.43 dB -
' 23,320 MHz 34,980 MHz = 200.000 kHz 6.72989 GHz -62.95 dBm -49.28 dB .
I 34,980 MHz 50.000 MHz = 200.000 kHz 6.74343 GHz -62.90 dBm -49.22 dB E
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Spectrum I
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.37 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel
[T 50.000 MHz | -35.280 MHz | 200.000 kHz | 6.65017 GHz
| 35280 k2 | 200.000kHz | 6.66002 GHz | -63.35 dbm |
| -23.520 Mz | 7 | 200.000kHz | 668224 GHz -47.57 dBm | 0ds
’ -12.760 MHz | -11.760 MHz = 200.000 kHz 6.68224 GHz -47.84 dBm -35.47 dB
11,760 MHz | 12,760 MHz | 200.000 kHz 6.70776 GHz -47.30 dBm -34.93 dB
[ 12,760 MHz 23,520 MHz 200.000 kHz 6.70778 GHz -47.02 dBm -34.65 dB
’ 23.520 MHz 35.280 MHz 200.000 kHz 6.73027 GHz -63.75 dBm -51.38 dB -11.39 dB
I 35,280 MHz 50.000 MHz . 200.000 kHz 6.74374 GHz -63.07 dBm -50.70 dB -10.70 dB
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11A-CDD_Antl_6855

Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 16.53 dB

Mode Sweep

@ 1Rm View
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10001 pts Span 100.0 MHz

| Spectrum Emission Mask
Peak Power -13.25 dBm

Standard: None
RBW 200.000 kHz

: 16.0CT

|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel
[~ S0.000MHz  -35.100 MHz . 200.000KHz ____ 6.80507 GHzZ -62.80 dBm | -49.64 dB
| 35.100MHz | -23.400 MHz | 200,000 kHz 6.82024 GHz dB |
| -23.400MHz | -12.700MMz | 200.000kHz | 6.84230 GHz .70 dém | B |
-12,700 MHz | -11.700 MHz = 200.000 kHz 6.84231 GHz -49.03 dBm -35.77 dB
l 11,700 MHz | 12,700 MHz | 200.000 kHz 6.86769 GHz -48.22 dBm -34.97 dB
[ 12,700 MHz 23,400 MHz = 200.000 kHz 6.86773 GHz -47.56 dBm -34.31dB
' 23,400 MHz 35.100 MHz | 200.000 kHz 6.89004 GHz -63.02 dBm -49.77 dB
L 35.100 MHz 50.000 MHz  200.000 kHz 6.89244 GHz -62.46 dBm -49.20 dB E
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Ref Level 10.00 dBm Offset 16.45de Mode Sweep
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@ 1Rm View
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -12.77 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[ -S50.000MHz | -35.220 MHz _ 200.000 kHz _ -62.99 dBm | -50.22 dB |
| -35.220MHz | -23.480 MHz | 200.000 kHz |
| -23.480MHz | -12.740MHz | 200000 kHz | ¥ | B | X
[ -12.740 MHz | -11,740 MHz | 200,000 kHz -48.70 dBm | -35.92 dB -16.02 dB

11.740 MHz | 12,740 MHz | 200.000 kHz | 6.86773 GHz -47.64 dBm | -34.87 dB -15.17 dB
[ 12,740 MHz 23,480 MHz | 200.000 kHz 6.8677S GHz -47.48 dBm -34.71 dB -14.71d8
’ 23,480 MHz2 35.220 MHz | 200.000 kHz 6.89005 GHz -62.67 dBm -49.90 dB -10.07 dB
16 35,220 MHz 50.000 MHz . 200.000 kHz 6.90415 GHz -62.42 dBm -49.64 dB -9.64 dB
~— r

( i J

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID: 2AFZZ132G

Page Number

1 A2-212 of 266



seamran is. FCC RF Test Report

Report No. : FR292001G

11A-CDD_Antl_6875

Spectrum I
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| Spectrum Emission Mask

Peak Power -13.61dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel ALimit

[~ So.000MHz 35280 MHz . 200.000KHz ____ 6.83005 GHzZ -63.07 dbm |

| 35.280MHz | - 200,000 kHz

| 23.520MHz | 7 | 200.000kHz ¢ 7 GHz dB | -15.19¢

| -12,760 MHz | -11.760 MHz = 200.000 kHz 6.86226 GHz | -35.62 dB -15.92 dB

l 11,760 MHz | 12,760 MHz | 200.000 kHz 6.88776 GHz -48.49 dBm -34.88 dB -14.98 dB

[ 12,760 MHz 23.520 MHz 200.000 kHz 6.88783 GHz -48.26 dBm -34.66 dB -14.61 dB

' 23.520 MHz 35.280 MHz | 200.000 kHz 6.91023 GHz -62.98 dBm -49.38 dB -9.43 dB

L 35,280 MHz 50.000 MHz  200.000 kHz 6.92012 GHz -62.58 dBm -48.98 dB -8.98 dB
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Span 100.0 MHz

Spectrum Emission Mask

Peak Power -12.84 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Range Up RBW | Frequency | PowerAbs Power Rel ALimit
T 50000 MHz __-35.64 ' 200.000 kHz 6.83284 GHz 63.11dbm | -50.27dB | -10.27 dB |
| 35.40MHz | 23.760MHz | 200.000kHz | 6.83940 GHz | S063ds | i
| 23760 MHz | -12.880MHz | 200.000kHz | 6.86211 GHz ] [ -36.15dB | -16.14
’ -12,880 MHz | -11.880 MHz = 200.000 kHz 6.86214 GHz -48.99 dBm -36.15 dB K
11,880 MHz | 12,880 MHz = 200.000 kHz 6.88788 GHz -48.38 dBm -35.54 dB .
[ 12,880 MHz 23,760 MHz 200.000 kHz 6.88794 GHz -48.38 dBm -35.54 dB E
’ 23.760 MHz 35.640 MHz 200.000 kHz 6.91056 GHz -62.70 dBm -49.86 dB ¥
16 35.640 MHz 50.000 MHz . 200.000 kHz 6.91660 GHz -62.51 dBm -49.67 dB .
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11A-CDD_Antl_6895

Spectrum I

Ref Level 10.00 dBém
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Span 100.0 MHz

| Spectrum Emission Mask

Peak Power -13.40 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Range Up RBW | Frequency | Power Abs Power Rel

[~ S0.000MHz 34,800 MHz . 200.000KHz ____ 6.84551 GHzZ 62.02dBm | -49.52dB

| 34800MHz | -23.200 MMz | 200,000 kHz 6.86020 GHz -63.18 dBm |_

| -23.200MHz | -12.600MHz | 200.000kHz | 6.88238 GHz .28 dém | dB |
-12,600 MHz -11.600 MHz = 200.000 kHz 6.88241 GHz -48.23 dBm -34.82 dB

l 11,600 MHz | 12,600 MHz = 200.000 kHz 6.90760 GHz -47.81 dBm -34.41dB

[ 12,600 MHz 23,200 MHz | 200.000 kHz 6.90769 GHz -47.66 dBm -34.25 dB

' 23,200 MHz 34,800 MHz = 200.000 kHz 6.92948 GHz -62.60 dBm -49.19 dB

I 34.800 MHz 50.000 MHz  200.000 kHz 6.93403 GHz -62.38 dBm -48.98 dB
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Span 100.0 MHz

Spectrum Emission Mask

Peak Power -12.79 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel ALimit

[T 50.000 MHz | -35.220 MHz | 200.000 kHz 6.84804 GHz ~62.79 dbm | B

| 35220MHz | 23.480MHz | 200.000kHMz | 6.85991GHz | -63.18 dem |

| -23.480MHz | -12.740MMz | 200.000kHMz | 6.88222 GHz -48.10 dBm | ] 2

’ -12.740 MHz | -11.740 MHz = 200.000 kHz 6.88227 GHz -48.25 dBm J -15.56 dB
11,740 MHz | 12,740 MHz | 200.000 kHz 6.90773 GHz -47.41 dBm -34.62 dB -14.92 dB

[ 12,740 MHz 23,480 MHz 200.000 kHz 6.90778 GHz -46.90 dBm -34.11dB -14.09 dB

’ 23.480 MHz 35.220 MHz 200.000 kHz 6.93013 GHz -62.60 dBm -49.81 dB -9.90 dB

16 35,220 MHz 50.000 MHz . 200.000 kHz 6.93978 GHz -62.37 dBm -49.58 dB -9.58 dB
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Spectrum I

Ref Level 10.00 dBm Offset 16.82 d8 Mode Sweep
Count 100/100
@ 1Rm View
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| Spectrum Emission Mask Standard: None
| Peak Power -13.07 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | Power Abs Power Rel
[~ 50.000 MHz | -35.100 MHz _ 200.000 kHz "6.95392 GHz -62.08 dBm | -49.01 dB
| 35.100MHz | -23.400 MHz | 200.000 kHz 6.96012 GHz. -62.30 dBm
| 23.400MHz | -12.700 MHz | 200.000 kHz | 698221 GHz -48.65 dBm |
} -12.700 MHz | -11.700 MHz = 200.000 kHz 6.98231 GHz -48.66 dBm |

11.700 MHz | 12.700 MHz | 200.000 kHz | 7.00770 GHz -48.15 dém |
[ 12.700 MHz 23,400 MHz = 200.000 kHz 7.00780 GHz -48.04 dBm
' 23,400 MHz 35.100 MHz | 200.000 kHz 7.02973 GHz -64.08 dBm . -11.39dB
I 35.100 MHz 50.000 MHz  200.000 kHz 7.03728 GHz -63.87 dBm -50.80 dB -10.80 dB
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Spectrum I |m

Ref Level 10.00 dBm Offset 16.79 d& Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -12.94 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[ 50000 MHz | -34.980 MHz _ 200,000 kHz | 6.95457 GHz -62.05dBm __ -49.11dB -9.11dB_
| -34.980MHz | -23.320 MHz | 200.000 kHz | 6.96023 GHz | -62.52 dBm | !
| 23.320MHz | -12.660 MHz | 200.000 kHz | "6.98233 GHz -47.71 dBm | ds
[ -12.660 MHz | -11.660 MHz = 200,000 kHz 6.98235 GHz -48.00 dBm | -35.06 dB

11.660 MHz | 12.660 MHz | 200.000 kHz | 7.00765 GHz -47.89 dBm | -34.95 dB
[ 12,660 MHz 23,320 MHz | 200.000 kHz 7.00770 GHz -47.33 dBm -34.39 dB
’ 23,320 MHz2 34.980 MHz | 200.000 kHz 7.02994 GHz -64.41 dBm -51.47 dB -11.52 dB
I 34,980 MHz 50.000 MHz . 200.000 kHz 7.03757 GHz -63.94 dBm -51.00 dB -11.00 dB
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Spectrum I

Count 100/100
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.08 dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel ALim
™ S0.000MHz _ -34,800 MHz . 200.000 KHz | 7.05549 GHz -64.54 dbm | 1 |
| 34800MHz | -23.200 MMz | 200,000 kHz 7.06044 GHz -64.72 dBm |_
| -23.200 MKz | -12.600 MHz | 200.000 kHz | 108240 GH: -47.91 dBm | d

-12,600 MHz -11.600 MHz = 200.000 kHz 7.08240 GHz -47.82 dBm | -34.74 d
l 11,600 MHz | 12,600 MHz = 200.000 kHz 7.10760 GHz -47.19 dBm -34.10 dB8
[ 12,600 MHz 23.200 MHz 200.000 kHz 7.10769 GHz -47.12 dBm -34.04 dB X
' 23.200 MHz 34.800 MHz  200.000 kHz 7.12968 GHz -65.29 dBm -52.20 dB -12.33 dB
I 34.800 MHz 50.000 MHz = 200.000 kHz 7.13684 GHz -65.01 dBm -51.93 dB -11.93 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.45dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel ALimit
| 50.000 MHz | 260 MHz | 200.000 kHz | 7.04786 GHz 51.15dB __ -11.150B
| 34260MHz  -22.840MHz | 200.000kHz | 7.06074 GHz | -1156 de
| 22840 MHz | -12.420 MHz | 200.000 kHz | 7.08253 GHz I 1274 d8
’ -12.420 MHz | -11.420 MHz = 200.000 kHz 7.08258 GHz -46.20 dBm -12.85 dB
11,420 MHz | 12,420 MHz = 200.000 kHz 7.10742 GHz -46.21 dBm -12.85 dB
[ 12,420 MHz 22,840 MHz 200.000 kHz 7.10743 GHz -45.68 dBm -12.22 dB
’ 22,840 MHz 34.260 MHz 200.000 kHz 7.12926 GHz -65.49 dBm -12.04 dB
I 34.260 MHz 50.000 MHz = 200.000 kHz 7.13218 GHz -64.96 dBm -51.51 dB -11.51 dB
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SPORTON LAB.
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11BE20MIMO_Ant1_5955

: 16.0CT.

Spectrum I

Ref Level 10.00 dém Offset 16.29 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
0 dBR<28!
-10 d
I

o i N

ey ] |

o / / \ ‘\

e // \\

-60 dB — —

-70 dB

-80d

CF 5.955 GHz 10001 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -12.84 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel
[~ 50.000 MHz | -35.100 MHz _ 200.000 kHz 5 -62.51 dBm
| 23,400 MHz | 200.000 kHz -63.06 dBm | I de |
\' 400 MHz | -12.700 MHz | 200.000 kHz | 14229 GHz -47.83 dBm | : B -14.98 dB
} -12.700 MHz | -11.700 MHz = 200.000 kHz 5.94231 GHz -47.92 dBm | -35.08 dB -15.18 dB

11.700 MHz | 12.700 MHz | 200.000 kHz | 5.96769 GHz -47.51 dBm | -34.68 dB -14.78 dB
[ 12.700 MHz 23,400 MHz = 200.000 kHz 5.96772 GHz -47.43 dBm -34.60 dB -14.59 dB
' 23,400 MHz 35.100 MHz | 200.000 kHz 5.99003 GHz -63.17 dBm -50.33 dB -10.40 dB
L 35.100 MHz 50.000 MHz  200.000 kHz 5.99411 GHz -63.28 dBm -50.44 dB -10.44 dB
| ([T

{ ] J

11BE20MIMO_Ant2_5955

: 16.0C

Spectrum I u‘?
Ref Level 10.00 dBm Offset 16.22 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
10 dB
oy [ |
T \
= | |
=z —
~40 dBr —
L i \
-50 dBr / \
-60 dBrr —_— N
-70 dBrr
-80d
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -13.20 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[T 50.000 MHz | -35.400 MHz _ 200.000 kHz '5.90644 GHz -62.71 dBm -9.51dB
| 5.400 MHz | -23.600 MHz | 200.000 kHz | _S5.91965 GHz | -63.29 dBm | -10.15 dB
| -23.600MHz | -12.800 MHz | 200.000 kHz | 5.94219 GHz -48.90 dBm
[ -12.800 MHz | -11,800 MHz = 200,000 kHz 5.94221 GHz -49.07 dém |
11.800 MHz | 12.800 MHz | 200.000 kHz | 5.96780 GHz -48.30 dBm | -35.10 dB
[ 12,800 MHz 23,600 MHz | 200.000 kHz 5.96782 GHz -48.12 dBm -34.92 dB
’ 23,600 MHz 35.400 MHz | 200.000 kHz 5.99040 GHz -63.44 dBm -50.24 dB -10.24 dB
I 35,400 MHz 50.000 MHz . 200.000 kHz 6.00203 GHz -63.31 dBm -50.11 dB -10.11 dB
~— r
( i J

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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11BE20MIMO_Ant1_6175

Spectrum I

Ref Level 10.00 dBém
Count 100/100

Offset 16.42 dB Mode Sweep

@ 1Rm View

Limit ¢heck PABS

0 dBM<28:

-10 d

, \

o . |

o T 7 1

-60 d / \

-70 dB

-80d

CF 6.175 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -13.08 dBm RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel imif
[~ So.000MHz  -35.160 MAz . 200.000KHz ____ 6.13111 GHzZ 50.30dB . -10.30dB
| 35.160MHz | -23.440 MHz | 200,000 kHz 6.14003 GHz S4db | d
| -23.440MHz | -12.720MHz | 200.000kHz | 6  GH 64 dBm | -35.55d8 |

-12,720 MHz | -11.720 MHz | 200.000 kHz 6.16228 GHz -48.63 dBm -35.55 dB .
l 11,720 MHz | 12,720 MHz | 200.000 kHz 6.18771 GHz -47.32 dBm | -34.24 dB X
[ 12,720 MHz 23,440 MHz | 200.000 kHz 6.18776 GHz -47.28 dBm -34.20 dB X
' 23.440 MHz 35.160 MHz | 200.000 kHz 6.20992 GHz -63.21 dBm -50.12 dB E
I 35.160 MHz 50.000 MHz  200.000 kHz 6.21204 GHz -62.96 dBm -49.88 dB .

N ([0 —

L )i J

: 16.0CT

11BE20MIMO_Ant2_6175

Spectrum I -

Ref Level 10.00 dBm Offset 16.39 d& Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PABS

0 dBM<28:

-10 dB:

w5 / |
o / |

-40 dBrr

e / \

-60 dB —-———— e

=70 dBrr

-80d

CF 6.175 GHz

Spectrum Emission Mask
Peak Power -12.75dBm

10001 pts
Standard: None

Span 100.0 MHz

RBW 200.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[ S0.000 MHz - ' 200.000 kHz | 76.13019 GHz ~63.57 dbm | 82dB _ -10.82 dB_
| 35540 MHz | 23.960 Mz | 200.000kHz | 6.13908 GHz | -63.83 dem | 08 de
| -23.960 MHz | -12.980 MMz | 200.000kHz | 6.16202 GHz -49.94 dBm | B |
’ -12,980 MHz | -11.980 MHz = 200.000 kHz 6.16203 GHz -50.19 dBm -37.43 dB

11,980 MHz | 12,980 MHz = 200.000 kHz | 6.18798 GHz -49.48 dBm -36.72 dB
[ 12,980 MHz 23,960 MHz 200.000 kHz 6.18801 GHz -49.44 dBm -36.69 dB
’ 23.960 MHz 35.940 MHz 200.000 kHz 6.21082 GHz -63.63 dBm -50.88 dB -10.99 dB
I 35,940 MHz 50.000 MHz . 200.000 kHz 6.21558 GHz -63.31 dBm -50.55 dB -10.55 dB

<~ r

L )i J

Sporton International Inc. (KunShan)

TEL : 86-755-8637-9589
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Report No. : FR292001G

11BE20MIMO_Ant1_6415

Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 16.59 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<28:

PABS

-10 d

-20d

.30 de:

-40d

[ o ]

-50 dl

-60 d

-70 dB

-80d

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.93 dBm

Standard: None

RBW 200.000 kHz

Power Rel
-50.26 dB

-35.62 dB
-33.74 dB
-33.38 dB
-50.35 dB -10.48 dB
-50.29 dB -10.29 dB

: 16.0CT

|__Rangelow | Rangeup | RBW | Frequency | Power Abs

[~ S0.000MHz  -34.980 MHz . 200.000KHz ____ 6.37845 GHzZ -63.20 dbm |

| 34.980MHz | -23.320 MMz | 200,000 kHz 6.38015 GHz -63.54 dBm |_

| -23.320MHz | -12.660 MHz | 200.000 kHz | 0233 GHz -48.16 dBm |
-12,660 MHz -11.660 MHz = 200.000 kHz 6.40235 GHz -48.55 dBm

l 11,660 MHz | 12,660 MHz = 200.000 kHz 6.42765 GHz -46.68 dBm

[ 12,660 MHz 23,320 MHz | 200.000 kHz 6.42768 GHz -46.32 dBm

' 23.320 MHz 34,980 MHz = 200.000 kHz 6.44986 GHz -63.28 dBm

I 34,980 MHz 50.000 MHz = 200.000 kHz 6.45087 GHz -63.22 dBm

N
L )i J

. e

11BE20MIMO_Ant2_6415

Spectrum I

(=]

Count 100/100

Ref Level 10.00 dBm

Offset 16.62 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<28:

-10 dB:

.20 dB

.30 dB:

-40 dBrr

-50 derr

-60 dBrr

W\

70 dBrr

-80d

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.81 dBm

Standard: None

RBW 200.000 kHz

Power Rel ALimit

-50.48 dB__

-35.74 dB
-34.56 dB
-34.57 dB
-50.80 dB
-50.53 dB

-10.95 dB
-10.53 dB

08:01:15

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs

[T 50.000 MHz | -35.220 MHz | 200.000 kHz 6 -63.29 dbm |

| 35220 MHz | -23.480MHz | 200.000kHz | 6.38001GHz | -63.46 dem |

| -23.480MHz | -12.740MMz | 200.000kHz | 6.40226 GHz -48.46 dBm |

’ -12.740 MHz | -11.740 MHz = 200.000 kHz 6.40228 GHz -48.55 dBm
11,740 MHz | 12,740 MHz | 200.000 kHz 6.42774 GHz -47.37 dBm |

[ 12,740 MHz 23,480 MHz 200.000 kHz 6.42776 GHz -47.38 dBm

’ 23.480 MHz 35.220 MHz 200.000 kHz 6.45008 GHz -63.61 dBm

I 35,220 MHz 50.000 MHz . 200.000 kHz 6.45274 GHz -63.34 dBm
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Sporton International Inc. (KunShan)
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Report No.
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11BE20MIMO_Ant1_6435

Spectrum I
Ref Level 10.00 dBm Offset 16.60 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<28!
-10 d
i x
7 T
o — |
— / —
-40 dl
= / \
-50 df
-60 di — . ——
-70 dB
-80d
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -11.76 dBm RBW 200.000 kHz
|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel ALimit
[T 50.000 MHz | -35.040 MHz 200,000 kHz "6.39211 GHz 63.18dBm | -51.42dB ___ -11.42 dB
[ 35.040MHz | - 0 MHz | 200,000 kHz 6.40020 GHz -11.97 dB |
| 23360 MHz | -12.680 MHz | 200.000 kHz | 12 GH: .16 dBm | | de
} -12.680 MHz | -11.680 MHz = 200,000 kHz 6.42232 GHz -47.04 dBm | -35.28 dB -15.38 dB
11.680 MHz | 12.680 MHz | 200.000 kHz | 6.44768 GHz -45.56 dBm | -33.80 dB -13.90 dB
[ 12.680 MHz 23,360 MHz | 200.000 kHz 6.44774 GHz -45.40 dBm -33.64 dB -13.60 dB
' 23.360 MHz 35.040 MHz | 200.000 kHz 6.46999 GHz -63.67 dBm -51.91dB -11.96 dB
L 35.040 MHz 50.000 MHz  200.000 kHz 6.47213 GHz -63.15 dBm -51.39 dB -11.39 dB
| (I —
{ ] J

: 16.0CT

11BE20MIMO_Ant2_6435

Spectrum I

(=]

Count 100/100

Ref Level 10.00 dBm

Offset 16.62 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<28:

PABS

-10 dB:

.20 dB

.30 dB:

| —

-40 dBrr

=50 df

-60 dBrr

=70 dBrr

-80d

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.45dBm

Standard: None

RBW 200.000 kHz

|__Rangelow | Range Up RBW | _Frequency | PowerAbs Power Rel ALimit

[~ 50.000 MMz -35.520 MHz _ 200.000 kHz | 6.39265 GHz 62.80 dbm | -51.35dB

| 35520MHz | 23.680MHz | 200.000kHz | 6.39956 GHz |

| 23.680MHz | -12.840 MMz | 200.000kHz | 6.42215 GHz I |

’ -12,840 MHz -11.840 MHz = 200.000 kHz 6.42216 GHz -47.73 dBm -16.38 dB
11,840 MHz | 12,840 MHz = 200.000 kHz 6.44784 GHz -46.89 dBm -15.54 dB

[ 12,840 MHz 23,680 MHz 200.000 kHz 6.44789 GHz -46.61 dBm -15.13 dB

’ 23.680 MHz 35.520 MHz 200.000 kHz 6.47031 GHz -63.17 dBm -11.94 dB

I 35,520 MHz 50.000 MHz . 200.000 kHz 6.47184 GHz -63.16 dBm -51.71 dB -11.71 dB

<~ r
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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11BE20MIMO_Ant1_6475

Spectrum I

: 16.0CT.

08:04:17

Ref Level 10.00 dBm Offset 16.35 dg Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS

0 dBR<28!

-10 d

] il

| \
.30 dB J
o — / =]
/ \ 5

-50 df

04 ——— ~—

-70 dB

-80d

CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -11.82 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | Power Abs Power Rel
[T 50.000 MHz | -34.920 MHz | 200.000 kHz 6. -63.41 dBm
| -23.280 MHz | 200.000 kHz -63.84 dBm |
\' I MHz | -12.640 MHz | 200.000 kHz |  GH2 -47.04 dBm : B |
} -12.640 MHz | -11.640 MHz = 200.000 kHz 6.46237 GHz -47.07 dém | -35.25 dB

11.640 MHz | 12.640 MHz | 200.000 kHz | 6.48764 GHz -45.28 dBm | -33.47 dB
[ 12.640 MHz 23,280 MHz | 200.000 kHz 6.48769 GHz -45.40 dBm -33.58 dB
' 23,280 MHz 34.920 MHz | 200.000 kHz 6.50978 GHz -63.44 dBm -51.62 dB -11.77 dB
I 34,920 MHz 50.000 MHz  200.000 kHz 6.51777 GHz -63.22 dBm -51.40 dB -11.40 dB
Y -

{ ] J

11BE20MIMO_Ant2_6475

Spectrum I

(=)

Count 100/100

Ref Level 10.00 dBm

Offset 16.34 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBM<28:

-10 dB:

.20 dB

—t

.30 dB:

-40 dBrr

-50 dB

=
/
=

-60 dBrr

70 dBrr

-80d

CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.17 dBm

Standard: None

RBW 200.000 kHz

: 16.0C

08:05:03

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel
[T 50.000 MHz | -35.280 MHz | 200.000 kHz | 6.42772 GHz -63.34 dbm |
\ 80 MHz | 200.000kHz | 6.43975GHz | -63.80 dbm |
| -23.520 Mz | | 200.000kHz | 646224 GHz -47.66 dBm |
’ -12.760 MHz | -11.760 MHz = 200.000 kHz 6.46225 GHz -48.11 dBm

11,760 MHz | 12,760 MHz | 200.000 kHz 6.48775 GHz -46.47 dBm -34.29 dB
[ 12,760 MHz 23,520 MHz 200.000 kHz 6.48777 GHz -46.15 dBm -33.98 dB
’ 23.520 MHz 35.280 MHz 200.000 kHz 6.50990 GHz -63.56 dBm -51.39 dB
I 35,280 MHz 50.000 MHz . 200.000 kHz 6.51653 GHz -63.41 dBm -51.23 dB

i

L )i J

-11.77 dB
-11.23 dB

e

Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595
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11BE20MIMO_Ant1_6515

Spectrum I

: 16.0CT.

Ref Level 10.00 dBm Offset 16.39 d8 Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PARS

0 dBR<28!

-10 d

4 I

o [ L

p—— \ =

e / / \\

-50 di

-60 d ———

-70 dB

-80d

CF 6.515 GHz 10001 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -12.12 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel Limit
[T 50.000 MHz | -35.220 MHz | 200.000 kHz "6.46924 GHz -63.45 dBm dB | -11.33dB_
| 5.220 MHz | -23.480 MHz | 200.000 kHz 6.47994 GHz. -63.59 dBm | -11.63dB |
\' 0MHz | -12.740 MHz | 200.000 kHz 6.50225 GHz -47.81 dBm | : dB
} -12.740 MHz | -11.740 MHz = 200.000 kHz 6.50227 GHz -47.80 dBm | -35.68 dB -15.78 dB

11.740 MHz | 12,740 MHz | 200.000 kHz | 6.52774 GHz -46.49 dBm | -34.38 dB -14.48 dB
[ 12.740 MHz 23,480 MHz = 200.000 kHz 6.52778 GHz -46.21 dBm -34.10 dB -14.07 dB
' 23,480 MHz 35.220 MHz | 200.000 kHz 6.55022 GHz -63.64 dBm -51.52 dB -11.53 dB
L 35,220 MHz 50.000 MHz  200.000 kHz 6.56374 GHz -63.23 dBm -51.12 dB -11.12 dB
Y -

{ ] J

11BE20MIMO_Ant2_6515

Spectrum I

: 16.0C

08:08:34

Ref Level 10.00 dBm Offset 16.31 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
10 de:
10 T T
20 d8 | |
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-40 dBr = / \
50 di
d ot
-60 de — A
-70 dBrr
-80d
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -11.62 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[ -S50.000MHz | -35.820 MHz _ 200.000 kHz _6.47789 GHz -63.55 dBm | -51.93dB |
| 23,880 MHz | 200.000 kHz | 6.47921 GHz | 64.02dBm | -5:
I 880 MHz | -12.040 MHz | 200.000 kHz | "6.50206 GHz -48.94dBm | -37.31dB |
[ -12.940 MHz | -11,940 MHz = 200,000 kHz 6.50207 GHz -49.34 dBm | -37.72.dB
11.940 MHz | 12.940 MHz | 200.000 kHz | 6.52794 GHz -47.22 dBm | -35.60 dB
[ 12,940 MHz 23,880 MHz | 200.000 kHz 6.52796 GHz -46.82 dBm -35.20 dB
’ 23.880 MHz 35.820 MHz | 200.000 kHz 6.55074 GHz -63.61 dBm -51.99 dB -12.08 dB
I 35.820 MHz 50.000 MHz . 200.000 kHz 6.56451 GHz -63.30 dBm -51.68 dB -11.68 dB
~— r
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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11BE20MIMO_Ant1_6535

: 16.0CT

Spectrum I
Ref Level 10.00 dém Offset 16.57 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
-10 d
d [ /R
20 : t
e J |
40d / /] N L\
i d \\
-60 dB Ny
-70 dB
-80d
CF 6.535 GHz 10001 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -13.50 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel ALimit
[T 50.000 MHz | -35.220 MHz | 200.000 kHz "6.49336 GHz -63.10 dBm | -49.50 dB | -9.50 dB _
| 35.220MHz | -23.480 MHz | 200.000 kHz 6.49981 GHz.
| 23.480MHz | -12.740 MHz | 200.000 kHz | 24 GHz .12 dBm ds |
} -12.740 MHz | -11.740 MHz = 200.000 kHz 6.52227 GHz -49.29 dBm | -35.79 d8 -15.89 dB
11.740 MHz | 12,740 MHz | 200.000 kHz | 6.54774 GHz -47.87 dBm | -34.37 dB -14.47 dB
[ 12.740 MHz 23,480 MHz = 200.000 kHz 6.54777 GHz -47.50 dBm -33.99 dB -13.97 dB
' 23,480 MHz 35.220 MHz | 200.000 kHz 6.57019 GHz -63.41 dBm -49.91 dB -9.94 dB
L 35,220 MHz 50.000 MHz  200.000 kHz 6.58460 GHz -62.79 dBm -49.29 dB -9.29 dB
| ([T
{ ] J

11BE20MIMO_Ant2_6535

Spectrum I -

Ref Level 10.00 dBm Offset 16.49 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS

0 dBR<28!

10 dB F

20 de . l‘

-30 d8 /} \l\

-40 dBrr / \

-50 derr

-60 dB e ——

70 dBrr

-80d

CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -12.65 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel ALimit
[T 50.000 MHz | -35.460 MHz _ 200.000 kHz "6.48663 GHz -63.46 dBm -50.80 dB -10.80 dB_
| -35.460MHz | -23.640 MHz | 200.000 kHz | 6.49961 GHz | -63.80 dBm |
| -23.640MHz | -12.820MHz | 200.000kHz | 652218 GHz -48.55 dBm |
[ -12.820 MHz | -11,820 MHz = 200,000 kHz 6.52219 GHz -48.92 dBm |

11.820 MHz | 12.820 MHz | 200.000 kHz | 6.54782 GHz -47.40 dBm |
[ 12.820 MHz 23,640 MHz = 200.000 kHz 6.54782 GHz -47.19 dBm
’ 23.640 MHz 35.460 MHz | 200.000 kHz 6.57043 GHz -63.55 dBm -10.93 dB
16 35,460 MHz 50.000 MHz . 200.000 kHz 6.58469 GHz -62.89 dBm -50.24 dB -10.24 dB
~— r
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Sporton International Inc. (KunShan)
TEL : 86-755-8637-9589
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11BE20MIMO_Ant1_6695

Spectrum I
Ref Level 10.00 dém Offset 16.52 d& Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
-10 d
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20 di { f -
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-50 d / \
-60 d e —— o
-70 di
-80d
CF 6.695 GHz 10001 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -14.19 dBm RBW 200.000 kHz
|__Rangelow | Range Up RBW | Frequency | Power Abs Power Rel ALimit
I -50.000 MHz | -35.280 MHz = 200.000 kHz _6.64604 GHz -63.07 dBm | -48.88 dB | -8.88 dB
| 35.280MHz | - 200.000 kHz 6.65979 GHz. -63.43 dBm | 1
| -23.520 MHz | € | 200.000 kHz 12 -49.77 dBm | dB | B
} -12.760 MHz | -11.760 MHz = 200.000 kHz 6.68226 GHz -49.85 dBm | -35.66 dB -15.96 dB
11.760 MHz | 12,760 MHz | 200.000 kHz | 6.70776 GHz -49.03 dBm | -34.84 dB -14.94 dB
[ 12.760 MHz 23,520 MHz | 200.000 kHz 6.70779 GHz -49.13 dBm -34.94 dB -14.93 dB
' 23.520 MHz 35.280 MHz | 200.000 kHz 6.73017 GHz -63.12 dBm -48.93 dB -9.04 dB
I 35,280 MHz 50.000 MHz  200.000 kHz 6.74332 GHz -62.81 dBm -48.62 dB -8.62 dB
Y -
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: 16.0CT

11BE20MIMO_Ant2_6695

Spectrum I -
Ref Level 10.00 dBm Offset 16.41 de Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<28!
10 dB 1 -
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.30 dB { |
— A
-50 derr
-60 de ———
-70 dBrr
-80d
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -12.55 dBm RBW 200.000 kHz
|__Rangelow | Range Up RBW | _Frequency | PowerAbs Power Rel ALimit
| S50.000MHz | -35.520 MHz _ 200.000 kHz | 665479 GHz -63.21 dBm -50.66 dB |
| -35.520MHz | -23.680 MHz | 200.000 kHz | 6.65955 GHz | -5t de
| -23.680MHz | -12.840MHz | 200000 kHz | 6.68215 GHz .80 dBm | dB
[ -12.840 MHz | -11.840 MHz = 200,000 kHz 6.68217 GHz -49.22 dBm | -36.66 dB -16.76 dB
11.840 MHz | 12.840 MHz | 200.000 kHz | 6.70784 GHz -47.99 dBm | -35.44 dB -15.54 dB
[ 12,840 MHz 23,680 MHz | 200.000 kHz 6.70789 GHz -47.90 dBm -35.35 dB -15.31d8
’ 23,680 MHz 35.520 MHz | 200.000 kHz 6.73052 GHz -63.35 dBm -50.79 dB -10.80 dB
I 35,520 MHz 50.000 MHz . 200.000 kHz 6.74018 GHz -63.21 dBm -50.66 dB -10.66 dB
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11BE20MIMO_Ant1_6855

Spectrum I

Ref Level 10.00 dém Offset 16.53 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
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-70 dB
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CF 6.855 GHz 10001 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -13.92 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel
[T 50.000 MHz | -35.340 MHz __200.000 kHz "6.81894 GHz -63.02 dBm | -49.10 dB |
| -35.340 MHz | 200.000 kHz 6
| -23.560 MHz | I | 200.000 kHz | 6. .61 dBm |
} -12.780 MHz | -11.780 MHz = 200.000 kHz 6. -49.74 dBm | -35.82 dg

11.780 MHz | 12,780 MHz | 200.000 kHz | 6.86778 GHz -48.96 dBm | -35.04 dB
[ 12.780 MHz 23,560 MHz | 200.000 kHz 6.86782 GHz -48.86 dBm -34.94 dB
' 23,560 MHz 35.340 MHz | 200.000 kHz 6.89028 GHz -63.00 dBm -49.08 dB
L 35.340 MHz 50.000 MHz  200.000 kHz 6.90038 GHz -62.59 dBm -48.67 dB .
| (T —

{ ] J

: 16.0CT

11BE20MIMO_Ant2_6855

Spectrum I -

Ref Level 10.00 dBm Offset 16.45de Mode Sweep
Count 100/100
@ 1Rm View

Limit ¢heck PABS

0 dBM<28:
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-60 dBrr

——— N C—
-70 dBrr
-80d
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -13.52 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel
[ 50000 MHz | -35.280 MHz 200,000 kHz | 6.81766 GHz -62.93 dBm |
| -35.280 MHz | 200.000 kHz | 6.81978 GHz | -63.35 dBm |
| -23.520 MHz | € | 200.000 kHz | "6.84224 GHz -49.39 dBm d
-12.760 MHz | -11.760 MHz = 200,000 kHz 6.84225 GHz -49.82 dBm | -16.40 dB
| 11.760 MHz | 12,760 MHz | 200.000 kHz | 6.86775 GHz -48.31 dBm | -14.89 dB
[ 12,760 MHz 23,520 MHz | 200.000 kHz 6.86778 GHz -48.31 dBm -14.77 d8
’ 23,520 MHz 35.280 MHz | 200.000 kHz 6.89019 GHz -62.71 dBm -9.29 dB
16 35,280 MHz 50.000 MHz . 200.000 kHz 6.89613 GHz -62.50 dBm -48.99 dB -8.99 dB
-~ --—
( i J
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11BE20MIMO_Ant1_6875

Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 16.47 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
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| Spectrum Emission Mask
Peak Power -13.95 dBm

Standard: None

RBW 200.000 kHz

Power Rel

-36.01 dB
-35.03 dB
-34.83 dB
-48.76 dB
-48.67 dB

: 16.0CT.

|__Rangelow | Rangeup | RBW | Frequency | Power Abs

[~ S0.000MHz 35340 MAz . 200.000KHz ____ 6.83742 GHzZ -63.13 dbm |

( I 200,000 kHz 6.83971 GHz -63.32 dBm |_

I 560 MHz | 7 | 200.000kHz | 686221 GHz -50.23 dBm |
-12,780 MHz | -11.780 MHz = 200.000 kHz 6.86224 GHz -49.95 dBm

l 11,780 MHz | 12,780 MHz | 200.000 kHz 6.88778 GHz -48.97 dBm

[ 12,780 MHz 23.560 MHz 200.000 kHz 6.88780 GHz -48.78 dBm

' 23,560 MHz 35.340 MHz | 200.000 kHz 6.91011 GHz -62.71 dBm

L 35.340 MHz 50.000 MHz  200.000 kHz 6.92160 GHz -62.62 dBm
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11BE20MIMO_Ant2_6875

Spectrum I

Count 100/100

Ref Level 10.00 dBm

Offset 16.30 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.39 dBm

Standard: None

RBW 200.000 kHz

Power Rel

-49.60 db__

-34.44 dB
-34.34 dB
-49.54 dB
-49.10 dB

: 16.0C

|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs

[T S0.000 MHz . -35.100 MHz | 200,000 kHz | 6.83261 GHz -62.99 dbm |

\ 100 MHz | 23.400 MHz | 200.000kHz | 6.83999 GHz | -63.37 dem |

| -23.400MHz | -12.700MMz | 200.000kHz | 6.86228 GHz -49.00 dBm |

’ -12.700 MHz | -11.700 MHz = 200.000 kHz 6.86231 GHz -48.91 dBm
11,700 MHz | 12,700 MHz | 200.000 kHz 6.88769 GHz -47.83 dBm

[ 12,700 MHz 23,400 MHz 200.000 kHz 6.88773 GHz -47.73 dBm

’ 23.400 MHz 35.100 MHz 200.000 kHz 6.90996 GHz -62.94 dBm

16 35,100 MHz 50.000 MHz . 200.000 kHz 6.91349 GHz -62.49 dBm

i
L )i J

ALimit
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11BE20MIMO_Ant1_6895

Spectrum I

Ref Level 10.00 dém Offset 16.57 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
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CF 6.895 GHz 10001 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -13.93 dBm RBW 200.000 kHz
|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel
" 50.000 MHz | -35.520 MHz | 200.000 kHz "6.84821 GHz 62.77 dBm | -48.84dB 1B
| 35.520MHz | - 0 MHz | 200.000 kHz 6.85953 GHz. de
| 23.680MHz | -12.840 MHz _ 200.000 kHz | 6 S GHz .50 dBm | d8 -16.57d8
| -12.840 MHz | -11.840 MHz = 200.000 kHz 6.88217 GHz -50.65 dBém | -36.72 dB -16.82 dB
| 11.840 MHz | 12.840 MHz | 200.000 kHz | 6.90784 GHz -49.34 dBm | -35.41 dB -15.51dB
[ 12.840 MHz 23,680 MHz = 200.000 kHz 6.90785 GHz -49.39 dBm -35.46 dB -15.46 dB
' 23,680 MHz 35.520 MHz | 200.000 kHz 6.93043 GHz -62.81 dBm -48.88 dB -8.98 dB
L 35,520 MHz 50.000 MHz  200.000 kHz 6.93911 GHz -62.59 dBm -48.66 dB -8.66 dB
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11BE20MIMO_Ant2_6895

Spectrum I -

Ref Level 10.00 dBm Offset 16.37 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
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-70 dBrr

-80d

CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -13.23 dBm RBW 200.000 kHz
|__Rangelow | Range Up RBW | _Frequency | PowerAbs Power Rel
[T 50.000 MHz | -35.460 MHz _ 200.000 kHz ~6.85503 GHz -62.97 dBm | -49.74 dB | 9.74 dB_
| -35.460MHz | -23.640 MHz | 200.000 kHz | 6.85963 GHz | -63.42 dBm | B ! c
| -23.640MHz | -12.820MHz | 200.000kHz | 6.88217 GHz -49.72 dBm | | 48 ¢
[ -12.820 MHz | -11,820 MHz = 200,000 kHz 6.88219 GHz -49.96 dBm | -36.72 dB R

11.820 MHz | 12.820 MHz | 200.000 kHz | 6.90782 GHz -48.90 dBm | -35.67 dB B
[ 12.820 MHz 23,640 MHz = 200.000 kHz 6.90789 GHz -48.77 dBm -35.54 dB 5
’ 23.640 MHz 35.460 MHz | 200.000 kHz 6.93040 GHz -63.01 dBm -49.77 dB .
16 35,460 MHz 50.000 MHz . 200.000 kHz 6.93063 GHz -62.49 dBm -49.26 dB .
~— r
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11BE20MIMO_Ant1_6995

Spectrum I

Ref Level 10.00 dBm Offset 16.82 d8 Mode Sweep
Count 100/100

@ 1Rm View

Limit ¢heck PABS
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-80d

CF 6.995 GHz 10001 pts Span 100.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -13.14 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel ALimit
[T 50.000 MHz | -35.280 MHz | 200.000 kHz 6 62.10 dBm dB 8.97 dB_
| 200.000 kHz -62.30 dBm 9.28 dB |
| ) M 1 7€ | 200.000 kHz 6.98224 GHz -49.21 dBm -2 B | -16.07 d8
} -12.760 MHz | -11.760 MHz = 200.000 kHz 6.98226 GHz -49.23 dBm | -36.09 dB -16.39 dB

11.760 MHz | 12,760 MHz | 200.000 kHz | 7.00776 GHz -48.53 dBm | -35.39 dB -15.49 dB
[ 12.760 MHz 23,520 MHz | 200.000 kHz 7.00779 GHz -48.26 dBm -35.13dB -15.11dB
' 23.520 MHz 35.280 MHz | 200.000 kHz 7.03019 GHz -64.34 dBm -51.20 dB -11.30 dB
L 35,280 MHz 50.000 MHz  200.000 kHz 7.03740 GHz -63.86 dBm -50.73 dB -10.73 dB
| ([T

{ ] J
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: 16.0CT.

11BE20MIMO_Ant2_6995

Spectrum I u‘?

Ref Level 10.00 dBm Offset 16.79 d& Mode Sweep
Count 100/100

@ 1Rm View

Limit ¢heck PABS
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-70 dBrr

-80d

CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -13.22 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel
[ 50000 MHz | -34.920 MHz 200,000 kHz | ~6.96000 GHz -62.11 dBm | -48.89 dB
| 4,920 MHz | -23.280 MHz | 200.000 kHz | 6.96024 GHz | -62.49dBm | -49.27dB |
| 23.280MHz | -12.640 MHz2 | 200.000 kHz | "6.98236 GHz -48.36 dBm | -35.15dB |
[ -12.640 MHz | -11.640 MHz = 200,000 kHz 6.98236 GHz -48.50 dBm | -35.29 d8

11.640 MHz | 12.640 MHz | 200.000 kHz | 7.00764 GHz -48.05 dBm | -34.84 dB -14.94 dB
[ 12,640 MHz 23,280 MHz | 200.000 kHz 7.0076S GHz -47.90 dBm -34.68 dB -14.67 dB
’ 23,280 MHz 34.920 MHz | 200.000 kHz 7.02990 GHz -64.41 dBm -51.19 dB -11.22 dB
I 34,920 MHz 50.000 MHz . 200.000 kHz 7.03815 GHz -63.95 dBm -50.73 dB -10.73 dB
-~ --—
( i J
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11BE20MIMO_Ant1_7095

Spectrum I

: 16.0CT.

Ref Level 10.00 dBm Offset 16.37 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -13.27 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | Power Abs Power Rel
[T 50.000 MHz | -35.160 MHz _ 200.000 kHz 7.05834 GHz -64.48 dBm
| 23,440 MHz | 200.000 kHz 7.05987 GHz -
\' 40 MHz | -12.720 MHz | 200.000 kHz | . ' GH: X | : B |
} -12.720 MHz | -11.720 MHz = 200.000 kHz 7.08228 GHz -49.31 dBm | -36.03 dB

11.720 MHz | 12,720 MHz | 200.000 kHz | 7.10772 GHz -47.97 dém | -34.70 dB
[ 12.720 MHz 23,440 MHz | 200.000 kHz 7.10774 GHz -47.78 dBm -34.51 dB 2
' 23.440 MHz 35.160 MHz | 200.000 kHz 7.13013 GHz -65.54 dBm -52.27 dB -12.30 dB
L 35.160 MHz 50.000 MHz  200.000 kHz 7.13891 GHz -65.05 dBm -51.78 dB -11.78 dB
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11BE20MIMO_Ant2_7095

Spectrum I
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Ref Level 10.00 dBm Offset 16.23 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PABS
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -13.61 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel
[ -S50.000MHz |~ -35.340 MHz _ 200.000 kHz 7.05834 GHz -64.43 dBm |
| OMHz | -23.560 MHz | 200.000 kHz | 7.05981 GHz | -64.91 dBm |
| -23.560MHz | -12.780MHz | 200.000 kHz | 7.08221 GHz -49.60 dBm
[ -12.780 MHz | -11,780 MHz = 200,000 kHz 7.08223 GHz -50.02 dBm |

11.780 MHz | 12,780 MHz | 200.000 kHz | 7.10778 GHz -48.80 dBm | -35.20 dB -15.30 dB
[ 12,780 MHz 23,560 MHz | 200.000 kHz 7.10782 GHz -48.43 dBm -34.82 dB -14.79 dB
’ 23,560 MHz 35.340 MHz | 200.000 kHz 7.13021 GHz -65.32 dBm -51.72 dB -11.86 dB
I 35,340 MHz 50.000 MHz  200.000 kHz 7.14211 GHz -65.06 dBm -51.46 dB -11.46 dB
~— r
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11BE4AOMIMO_Ant1_5965

Spectrum I

Ref Level 10.00 dBm Offset 16.34 d8 Mode Sweep
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@ 1Rm View
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CF 5.965 GHz 10001 pts Span 200.0 MHz
| Spectrum Emission Mask Standard: None
| Peak Power -8.85dBm RBW 500.000 kHz
|__Rangelow | Rangeup | RBW | _Frequency | Power Abs Power Rel ALimit
|~ -100.000 MHz | -67.560 MHz _ 500.000 kHz '5.87605 GHz -58.07 dBm | -49.22 dB |
| 67.560MHz | -45.040 MHz | 500.000 kHz 5.89747 GHz. L dB | 9.73 dB |
| -45.040 MHz | 520 MHz | 500.000 kHz 5.94145 GHz 3dBm | -34.83dB | -14.82 dB
} -23.520 MHz | -22.520 MHz |~ 500.000 kHz 5.94149 GHz -44.11 dBm | -35.25 dB -15.45 dB

22.520 MHz | 23,520 MHz | 500.000 kHz | 5.98851 GHz -43.71 dBm | -34.86 dB -15.06 dB
[ 23,520 MHz 45.040 MHz | 500.000 kHz 5.98855 GHz -43.79 dBm -34.94 dB -14.93 dB
' 45.040 MHz 67.560 MHz  500.000 kHz 6.0324S GHz -59.06 dBm -50.21 dB -10.27 dB
L 67.560 MHz 100.000 MHz = 500.000 kHz 6.05889 GHz -58.77 dBm -49.92 dB -9.92 dB
Y -
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Count 100/100
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Spectrum Emission Mask
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Standard: None

RBW 500.000 kHz

|__Rangelow | Rangeup | RBW | _Frequency | PowerAbs Power Rel ALimit

[ -100.000 MHz ___-67.440 MHz | 500,000 kHz | 5.86847 GHz - dBm | 3 dB 9.00dB_

| 67490 Mz | | 500.000kHz | 5.89767 GHz |

| -44.960 Mz | | 500.000 kHz | 5.94151 GHz dém | B | i

’ -23.480 MHz | -22.480 MHz = 500.000 kHz 5.94153 GHz -44.57 dBm | -35.42 dB -15.62 dB
22,480 MHz | 23.480 MHz = 500.000 kHz 5.98847 GHz -43.85 dBm -34.69 d& -14.89 dB

[ 23,480 MHz 44,960 MHz 500.000 kHz 5.98849 GHz -43.76 dBm -34.60 dB -14.60 dB

’ 44.960 MHz 67.440 MHz 500.000 kHz 6.03225 GHz -59.25 dém -50.09 dB -10.20 dB

I 67.440 MHz 100.000 MHz = 500.000 kHz 6.04827 GHz -59.05 dBm -49.89 dB -9.89 dB
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11BE4AOMIMO_Antl_6165

Spectrum I

Count 100/100

Ref Level 10.00 dBém

Offset 16.48 dB Mode Sweep

@ 1Rm View
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10001 pts Span 200.0 MHz

| Spectrum Emission Mask
Peak Power -9.35dBm

Standard: None
RBW 500.000 kHz

: 16.0CT

|__Rangelow | Range Up RBW | Frequency | Power Abs Power Rel ALim
[ -100.000MHz _ -67.440 MHz _ 500.000KHz ____ 6.06505 GHzZ -58.77 dbm | |
| -67.440 MHz | 500,000 kHz 6.09775 GHz
| -44.960 Mz | | 500.000KkHz | 6.14147 GHz iBm | d

-23.,480 MHz | -22,480 MHz = 500.000 kHz 6.14153 GHz -44.29 dBm | -34.94 di
l 22,480 MHz | 23.480 MHz | 500.000 kHz | 6.18847 GHz -43.49 dBm -34.14 dB
[ 23.480 MHz 44.960 MHz 500.000 kHz 6.18861 GHz -43.40 dBm -34.05 dB
' 44.960 MHz 67.440 MHz = 500.000 kHz 6.23223 GHz -59.12 dBm -49.77 dB
I 67.440 MHz 100.000 MHz = 500.000 kHz 6.23445 GHz -58.93 dBm -49.58 dB .
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Spectrum I
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10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -8.92 dBm

Standard: None
RBW 500.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel

[ -100.000 MHz ___-68.160 MHz | 500,000 kHz | 6.07487 GHz 58.80 dbm | -49.98 dB

| 66160 MHz  -45.440MHz | S00.000kHz | 6.09695 GHz | a2ds

| 45.440MHz | -23.720MMz | 500.000kHz | 6.14127 GHz 8 dbm | dB | '

’ -23.720 MHz | -22.720 MHz | 500.000 kHz 6.14129 GHz -44.75 dBm -35.83 dB -16.03 dB
22,720 MHz | 23.720 MHz | 500.000 kHz | 6.18871 GHz -44.32 dBm -35.40 dB -15.61 dB

[ 23,720 MHz 45,440 MHz 500.000 kHz 6.18875 GHz -43.81 dBm -34.90 d8 -14.89 dB

’ 45.440 MHz 68.160 MHz 500.000 kHz 6.23305 GHz -59.44 dBm -50.52 dB -10.58 dB

I 68.160 MHz 100.000 MHz  500.000 kHz 6.23989 GHz -59.26 dBm -50.35 dB -10.35 dB
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11BE4AOMIMO_Ant1_6405

Spectrum I
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Ref Level 10.00 dBm Offset 16.74 d8 Mode Sweep
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -9.05dBm RBW 500.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | Power Abs Power Rel
|~ -100.000 MHz | -67.200 MHz _ 500.000 kHz "6.33683 GHz 50.13 dBm | -50.08 dB |
| -67.200 MHz | 500.000 kHz 6.33781 GHz.
| 800 M 1 . 500.000 kHz 8151 GHz dBm | 5 | 1
} -23.400 MHz | -22.400 MHz = 500.000 kHz 6.38161 GHz -43.85 dBm | -34.80 dB .

22.400 MHz | 23,400 MHz | 500.000 kHz | 6.42839 GHz -42.68 dBm | -33.63 dB R
[ 23,400 MHz 44,800 MHz | 500.000 kHz 6.42843 GHz -42.40 dBm -33.35dB -
' 44.800 MHz 67.200 MHz  500.000 kHz 6.47219 GHz -59.09 dBm -50.04 dB .
I 67.200 MHz 100.000 MHz = 500.000 kHz 6.49361 GHz -58.84 dBm -49.79 dB B
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Ref Level 10.00 dBm Offset 16.73 d& Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
| Peak Power -9.32 dBm RBW 500.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[T -100.000 MHz . -67.080 MHz _ 500.000 kHz _ "6.33661 GHz -59.01 dBm | -49.60 dB | -9.60 dB _
| -67.080MHz | -44.720 MHz | 500.000 kHz | 6.33799 GHz | -59.25 dBm | de
| -44720MHz | -23.360 MHz | 500.000 kHz | "6.38150 GHz -44.16 dBm | dB
[ -23.360 MHz | -22,360 MHz = 500,000 kHz 6.38165 GHz -44.26 dBm | -34.93 dB -15.13 dB
22,360 MHz | 23,360 MHz | 500.000 kHz | 6.42835 GHz -42.79 dBm | -33.46 dB -13.66 dB
[ 23.360 MHz 44,720 MHz | 500.000 kHz 6.42839 GHz -42.81 dBm -33.49 dB -13.48 dB
’ 44.720 MHz2 67.080 MHz = 500.000 kHz 6.47203 GHz -59.49 dBm -50.16 dB -10.19 dB
I 67.080 MHz 100.000 MHz = 500.000 kHz 6.49405 GHz -59.05 dBm -49.73 dB -9.73 dB
~— r
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11BE4AOMIMO_Ant1_6445

Spectrum I

Ref Level 10.00 dém Offset 16.57 d& Mode Sweep

Count 100/100
@ 1Rm View

Limit ¢heck PARS

0 dBR<28!

[ !

-20d

T J L

-40 dl

|50 dBm— —

o0

-70 dB

-80d

CF 6.445 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
| Peak Power -7.96 dBm RBW 500.000 kHz
|__Rangelow | Range Up RBW | _Frequency | Power Abs Power Rel ALim
| -100.000 MHz | -67.440 MHz _ 500.000 kHz "6.37653 GHz 58.50 dBm | -50.63dB -1 |
| -67.440 MHz | 500.000 kHz 6.37767 GHz
| -44.960 MHz | | 500.000 kHz | 6.42149 GHz E Bm | d
} -23.480 MHz | -22.480 MHz = 500.000 kHz 6.42153 GHz -43.79 dBm | -35.83 d

22.480 MHz | 23,480 MHz | 500.000 kHz | 6.46847 GHz -41.59 dBm | -33.64 dB
[ 23,480 MHz 44.960 MHz | 500.000 kHz 6.46853 GHz -41.70 dBm -33.74 dB .
' 44.960 MHz 67.440 MHz  500.000 kHz 6.51227 GHz -58.56 dBm -50.60 dB -10.69 dB
I 67.440 MHz 100.000 MHz = 500.000 kHz 6.51357 GHz -58.57 dBm -50.61 dB -10.61 dB
| ([T

L JL

: 16.0CT

11BE4OMIMO_Ant2_6445

Spectrum I

(=]

Count 100/100

Ref Level 10.00 dBm

Offset 16.58 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

PABS

0 dBM<28:

-10 dB:

.20 dB

.30 dB:

.-

-40 dBrr

-50 dBm

=70 dBrr

-80d

CF 6.445 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.94 dBm

Standard: None

RBW 500.000 kHz

|__Rangelow | Rangeup | RBW | Frequency | PowerAbs Power Rel ALimit
[ -100.000 MHz ___-67.560 MHz | 500,000 kHz | 6.37447 GHz 5092 db
| -67.560 Mz | [ S00.000kHz | 6.37747 Ghz | fem | -51.09dB |
| 45.040 Mz | | 500.000KkHz | 6.42147 GHz 4272dBm | -34.77dB |
’ -23.520 MHz | -22.520 MHz = 500.000 kHz 6.42149 GHz -43.16 dBm -35.22 dB
22,520 MHz | 23.520 MHz | 500.000 kHz | 6.46851 GHz -42.49 dBm -34.55 dB
[ 23,520 MHz 45,040 MHz 500.000 kHz 6.46857 GHz -42.24 dBm -34.30 dB
’ 45.040 MHz 67.560 MHz 500.000 kHz 6.51251 GHz -58.97 dBm -51.02 dB -11.05 dB
I 67.560 MHz 100.000 MHz  500.000 kHz 6.51321 GHz -58.85 dBm -50.90 dB -10.90 dB
<~ r
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